ssamonas. FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode : 802.11ax HE20

Test Channel : 02 Full RU

100kHz PSD reference Level

Mid Channel Plot

Spectrum ||| spectrum

i
Ref Level 20.00 dbm  Offset 24,40 d8 @ RBW 100 kHz Ref Level 20.00 dBm  Offset 24.40 dE & RBW 100 kHz
J& Att 20dB  SWT 1.1ms @ VBW 300 kHz Mode Swesp 20 dB SWT 8 ms & VBW 300 kHz  Mode Swesp
@ 1Pk Max
2.4220025 GHz| 2.3981690 GHz|
10 di
M1
oa It teeshe ah el obh i ] Ao b ol
“” ol A / RN B A i
o] \ | |
/ \ 1 -15.950 dbm ] ‘l
-20 dBr / T } 1
‘ |
0 i K | |
-40 d 13 / .1\‘ 2al ! t
v R PRSP AR R PO ] -
50 d "
-60 di
70 df
F1
CF 2.417 GHz 1001 pts Span 28.449 MHz 8001 pts Stop 2.445 GHz
o TR —_Sbon2s TR PR IR

)i ) W e

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum o

Ref Level 20.00 dém  Offset 24,40 d8 & RBW 100 kHz
j» Att 10dB  SWT 29.7 ms @ VBW 300 kHz

Mode Sweep
@ 1Pk View

&)

Ref Level 20.00 dBm  Offset 24.40 dB & RBW 100 kHz
10 dB SWT 230 ms & VBW 300 kHz  Mode Sweep

Mi[1] 2.92 dBm)|
2.42200 GHz|

M2[1] 52.74 dBm)|
[ 957.80 MHz

Mi[1] 1.74 dBm)|
2.4360 GHz|

M2[1] 49.65 dBm|
6.2920 GHz|

D1 -15.960 dBm-

1 -15.960 dBm

Y Y
A g M Aponn, | WRTTURPICN WP U ST Y
-60 di

bt PRI T REAV.EN ARae JRRPRY T =Y P TR T Y Ry
Start 30.0 MHz 501 pts Stop 3.0 GHz 501 pts Stop 25.0 GHz
)i J IR ) ] Wi e ]
TEL : 886-3-327-3456 Page Number : 48 of 68
FAX : 886-3-328-4978 Issued Date : May 19, 2021

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FR132425C

Test Mode :

802.11ax HEZ20

Test Channel :

06 Full RU

100kHz PSD reference Level

Mid Channel Plot

Spectrum

(=)

fo ALt

Ref Level 20.00 dém  Offset 24.40 d2 & RBW 100 kHz
20 de  SWT 1.1ms & VBW 300 kHz Mode Sweep
M1[1] +.51 dBm
2.4419878 GHZ|
L, I, N, ‘
LY et s | Jedpafi g, Alal, A .L

f T

T

Y

Fas gt d
T

1001 pts

Span 27.5865 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

%pL trum [ spectrum o
Ref Level 20.00 d2m Offset 24,40 d2 & RBW 100 kHz Ref Level 20.00 dBm Offset 24,40 d&@ & RBW 100 kHz
fo Att i0de  SWT 25.7 ms @ VBW 300 kHz  Mode Sweep jo Att i0de  SWT 230 ms @ VBW 300 kHz  Mode Sweep
[@1Pk view (@ 1Pk view
M1[1] 1.37 dBm M1[1] 0.60 dBm)|
2.43390 GHz| 2.4360 GHz|
M2[1] 52.98 dBm)| 10 d M2[1] 49.38 dBm)|
N 2.98520 GHz| 15.7950 GHz|
I M1
Y ofd
-10 d 0 d
D1 -15.490 denr 1 -15.490 danr
-20 der 20 d
304 Ao d
40 di I od
S0 E 1 i = A AT R vl hy 1
T e oo A bt Mgl A A Mt s A g .,»..-ww‘] rl it V) RPN VT v r
-60 d -60 d
-70d -70d
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
ol 2ozl
T[ [T TL (TR

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number
Issued Date

Report Version 1 02

1 49 of 68
: May 19, 2021



ssamonas. FCC RADIO TEST REPORT

Report No. :

FR132425C

Test Mode : 802.11ax HE20

Test Channel :

06 Partial RU 26/4

100kHz PSD reference Level

Mid Channel Plot

Spectrum .

Ref Level 20.00 dém  Offset 24.40 d2 & RBW 100 kHz

fo Att 20 de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
M1[1] 6.12 dBm)|
2.4377168 GHz
[
et Wb badld U L o
A sl T U L sl e i n
Rk 2 B el
!
.
i
1y
]
\I'U\J"\‘!”
| U]an
1001 pts Span 27.5865 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

"[J\. trum o

Ref Level 20.00 d2m Offset 24,40 d2 & RBW 100 kHz
jo Att 10d8  SWT 25.7 ms @ VBW 300 kHz  Mode Sweep

Spectrum

=

Ref Level 20.00 dém Offset 24,40 d2 & RBW 100 kHz

10 df

o Att 10ds  SWT 230 ms @ VBW 300 kHz  Mode Sweep
(@ 1Pk view
mM1[1]
M2[1]

11

ol

2.46 dBm
2.4360 GHz|
48.70 dBm)|
5.7870 GHz|

D1 -13.880 dam

o T

0
ot l.w-\m\.«

i it

TR IRYRY A ET S !

60 d

70 d

Start 2.0 GHz

501 pts

Stop 25.0 GHz

@ 1Pk View
Mi[1] +.41 dBm
2.43980 GHz|
10d M2[1] 53.24 dBm)
e 1.59800 GHe| |||
od
-10 d .
D1 -13.880 dem
-20 der 20 der
-30 df E
-ai d -
-50 d - - o
MM WYY NP DRI NN Y S SRR TPN NUTIYY, W mI.—wmm T TR S it T SRR R | | P
60 d 60 der
70 df E
Start 30.0 MHz 501 pts Stop 3.0 GHz .
— —

I ] [TIE] I R T
TEL : 886-3-327-3456 Page Number : 50 of 68
FAX : 886-3-328-4978 Issued Date : May 19, 2021
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



ssamonas. FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode : 802.11ax HE20

Test Channel :

06 Partial RU 52/39

100kHz PSD reference Level

Mid Channel Plot

Spectrum

(=)

Ref Level 20.00 dém Offset 24.40 d&8 & RBW 100 kHz
fo Att 20de  SWT 1.1ms @ VBW 300 kHz Mode Sweep

M1[1] 5.90 dBm)|

2.4394808 GHz|
A “
i [l A at U T
| j‘l%f\t |.!|.|[\ﬂ Wr“n"ﬂ\ M‘”'J 'VJ]J\JMW\P}
V'l,
“

\fMl

Ay
T ’U”‘ﬂpﬂh

1001 pts

Span 27.5865 MHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

"[J\. trum [ spectrum o
Ref Level 20.00 dém  Offset 24.40 d2 @ RBW 100 kHz Ref Level 20.00 dem  Offset 24.40 d2 @ RBW 100 kHz
o Att 10de  SWT  29.7 ms @ VBW 300 kHz _Mode Sweep o _Att 10de  SWT  230ms @ VBW 300 kHz _ Mode Sweep
[@1Pk view (@ 1Pk view
Mi[1] +.07 dBm)| M1[1] 2.28 dBm)|
2.43980 GHz| 2.4360 GHz|
10 df M2[1] 5250 doml | 10 d M2[1] 50.18 dBm)
1 2.58210 cHz| |l 111 5.9710 GHz
0 di 0|l
-10 d 0 d
01 -14.100 dan 01 -14.100 dan
-20 der 0 df
30 d Ao d
0 d I w
Sod .{ 122 Ao . 2 —— ! _ .
o N P o el L At sr pinis A A R AR WA AL el A
SN S W P SET BEVSEIE IRTTITTAY AVRRRRYR R SR TR RERIE || Gy Lt I M o
-60 der -60 der
70 d 70 d
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
— — —
I [T TL [TIE]
TEL : 886-3-327-3456 Page Number : 51 of 68
FAX : 886-3-328-4978 Issued Date : May 19, 2021

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode : 802.11ax HE20

Test Channel : 06 Partial RU 106/53

100kHz PSD reference Level

Mid Channel Plot

Spectrum

Ref Level 20.00 dém  Offsat 2440 d2 &

(=)

RBW 100 kHz

fo Att 20de  SWT 1.1ms @ VBW 300 kHz Mode Sweep
M1[1] 5.83 dBm)|
2.4280158 GHz|
B A A n,«_,‘Ll | /I |
n T N
-I‘I I-r", mr\fULf\rW‘l‘ ]’]| n”"[ n*’ \I\ ’WU‘IA M’f W
\ ¢
ly
0
by Id
" e
S
1001 pts Span 27.5865 MHz |

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

||

||

"[J\. trum [ spectrum o
Ref Level 20.00 dém  Offset 24.40 d2 @ RBW 100 kHz Ref Level 20.00 dem  Offset 24.40 d2 @ RBW 100 kHz
o Att 10ds  SWT  25.7ms @ VBW 300 kHz  Mode Sweep lo_Att 10de  SWT  230ms @ VBW 300 kHz _ Mode Sweep
(@ 1Pk view (@ 1Pk view
Mi[1] .20 dBm M1[1] 3.63 dBm)|
2.43390 GHz| 2.4360 GHz|
10 df M2[1] 53.95 dam| [l 10 o M2[1] 19.36 dBm|
- 1.15340 GHz| [{fM1 15.2900 GHz
0 df T\ ofd!
-10 d 0 d
01 -14.170 dan 1 -14.170 dan
-20 der 0 df
30 d Ao d
-a0 d 0 d
o
0 df . ‘ 0 d e i ,.Jx Wb At e I P T
A AR A A ARk A AN AN A A M, s Aot W bbb Atisbin B o
-60 der -60 o
70 d 70 d
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz
— —

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number : 52 of 68
Issued Date : May 19, 2021
Report Version 1 02




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode :

802.11ax HEZ20

Test Channel :

10 Full RU

100kHz PSD reference Level

High Channel Plot

Spectrum ||| spectrum =
Ref Level 20.00 dbm  Offset 24.40 08 = RBW 100 kHz Ref Level 20.00 dbm  Offset 24.40 06 @ RBW 100 kHz
et 20d8 SWT  1.1ms @ VBW 300 kHz _Mode Swesp et 2006 SWT 8ms @ VBW 300 kHz__Mode Sweep
@ 1Pk Max @ 1Pk Max
ML +.25 dBm ML +3.08 dBm
2.4507475 GHz| 2.5040130 GHz|
wd n wd
11
o e oot Al ddabd g Lo | o bbbl
G " Y ||f + et R i L) \ G fodia b Y le}
10 dr / - -10 der . t
/ \l D1, -15.750 dem—}
-2 e 4 -2 dam——
/ |
/ | %
30d i | 30d ’
'
40 domd L et | \ s
ot QR e VAR oo o Al b oo b AT ARPRETINT
i AP i
sod sod
-60 di -60 di
70d 70d
F1
I
GF 2.457 GHz 1001 pts Span 20.449 MHz | | | Start 2.43 GHz 5001 pts Stop 2.565 GHz
- — - P — p— - — -
)i ) T e

)i ) G

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum || spectrum o
Ref Level 20.00 dém  Offset 24,40 d8 & RBW 100 kHz Ref Level 20.00 dBm  Offset 24.40 dB & RBW 100 kHz
j» Att 10dB  SWT 29.7 ms @ VBW 300 kHz  Mode Sweep j» Att 10 dB SWT 230 ms & VBW 300 kHz  Mode Sweep
@ 1Pk View @ 1Pk View
Mi[1] 3.51 dBm)| Mi[1] 1.82 dBm
2.45760 GHz| 2.4360 GHz|
10 df M2[1] 53.22 dBm)| 10 di M2[1] 49.44 dBm)|
r', 2.92000 GHz| ™ 6.8890 GHz|
0 des 4 0jdes
-10 dBr 0 dBr
D1 -15.750 dBmr D1 -15.750 dBnr
-20 dBm 0 dBir
a0d -
-40 d 40 d
- A ki T B ST OY SRV e AN T PRIRAYLY RN
FOVEE I INIIG VYIS v AR [RITLTES MNP Ve oy L il s T T e e v ' i e
-60 d -60 di
70 d 70 d
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
)il ] WD e )il ] [
t «MA 2 11z t MAY.2021 11:
TEL : 886-3-327-3456 Page Number : 53 of 68
FAX : 886-3-328-4978 Issued Date : May 19, 2021
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode :

802.11ax HEZ20

Test Ch

annel : 11 Full RU

100kHz PSD reference Level

High Channel Plot

Spectrum

(=)

Ref Level 20.00
fo ALt

20 d8

dBm  Offset 24,40 d& @ RBW 100 kHz

SWT 1.1ms & VBW 300 kHz Mode Sweep

Ref Level 20.
fo ALt

Spectrum

(=)

00 dBm
20 d8

Offsat 24,40 dé @ RBW 100 kHz

SWT 8 ms @ VBW 300 kHz  Mode Sweep

(@ 1Pk Max

M1[1]

2.60 dBm
2.4607343 GHz|

M1[1]

43.30 dBm)|
2.4837150 GHz|

Y

| N | 1 1
T T T | g e g

A g, ool

17.400 damr }

bl
ali

L numw

1001 pts

Span 27.5475 MHz
——

Start 2.43 GHz

8001 pts

.565 GHz

Stop

JU

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

=

jo Att

Ref Level 20.00 dBm
10 dB

Offset 24.40 d8 & RBW 100 kHz

SWT 25.7 ms @ VBW 300 kHz  Mode Sweep

jo Att

Ref Level 20.00 dBm

Spectrum

=

Offset 24.40 d2 & RBW 100 kHz

10d8  SWT 230 ms & VBW 300 kHz

Mode Sweep

(@ 1Pk view

M1[1]

M2[1]

1.50 dBm)|
2.46350 GHz|
53.88 dBm
898.50 MHz

mM1[1]

M2[1]

1.73 dBm)|
2.4820 GHz|
50.12 dBm
2010 GHe|

17.400

D1 -1

7.400 dem

40 d

; !
uw/vml onsthebeamt b jal pagsrmamaad_d /l-"'”"""’*"'JJ e

bt

g,

Al M2

P L o

i Al A, " My
*’LMN_ P RISEL WV AY W

kA

-60 der

501 pts

JU

(@ 1Pk view
10 d
0 di
-10 d
01 -1
-20 dem
30 d
-40 d
-50 d
g Y
-60 der
70d
Start 30.0 MHz

Stop 3.0 GHz

Start 2.0 GHz

501 pts

JU

Stop 25.0 GHz
o e

TEL : 886-3-327-3456

FAX : 886-3

-328-4978

Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number
Issued Date

Report Version 1 02

: 54 of 68
1 May 19, 2021



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode : 802.11ax HE20

Test Channel : 11 Partial RU 26/8

100kHz PSD reference Level

High Channel Plot

Spectrum

(=)

Ref Level 20.00 dBm Offset 24,40 d& & RBW 100 kHz

fo ALt

20 de  SWT 1.1ms & VBW 300 kHz Mode Sweep

Spectrum

(=)

Ref Level 20.00 dBm Offset 24,40 dé @ RBW 100 kHz

fo ALt 20 de  SWT 8 ms @ VBW 300 kHz  Mode Sweep

(@ 1Pk Max

M1[1]

2.4706693 GHz|

5.53 dBm

M1[1]

43.78 dBm)|
2.5316510 GHz|

MT IJI‘ [J‘I J A “,‘FMW‘I\ »"‘[ 4\7

o —

&
2
2
-~

e

1001 pts

Span 27.5475 MHz

8001 pts

Stop

.565 GHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

JU

Date: 19.APR.20Z1 20:26:40

Spectrum [ spectrum o
Ref Level 20.00 dBm  Offset 24.40 d2 & RBW 100 kHz Ref Level 20.00 dem  Offset 24.40 d2 @ RBW 100 kHz
o Att 10ds  SWT  25.7ms @ VBW 300 kHz  Mode Sweep lo_Att 10de  SWT  230ms @ VBW 300 kHz _ Mode Sweep
(@ 1Pk view (@ 1Pk view
Mi[1] 3.36 dBm)| M1[1] 3.72 dBm)|
2.46940 GHz| 2.4820 GHz|
10 df M2[1] 53.11 dsm| (| 10 o M2[1] 50.42 dBm
" 1.08820 GHe| | jf 141 9350 GHe|
v ¥
0 di 0 fdi
-10 d 0 de
D1 -14.470 dem D1 -14.470 dem
-20 dém 0 d
and Aod
-40 d -40 d
I
sod iz dod E
T | o T AN RN SEPCUNITY N St
et s | PR PSRRI PR ALY VNYv e LT ML T T
TS GERTI ISRTISHLTNY AP WETION FYRSTRS APV S VSRR Rt RN || T bt i g “ !
-60 e -60 B
-70d -70d
Start 30.0 MHz 501 pts Stop 3.0 GHz | || Start 2.0 GHz 501 pts Stop 25.0 GHz

TEL : 886-3-327-3456

FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number
Issued Date

Report Version 1 02

: 55 of 68
1 May 19, 2021




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode : 802.11ax HE20

Test Ch

annel : 11 Partial RU 52/40

100kHz PSD reference Level

High Channel Plot

Spectrum

(=)

Ref Level 20.00 dBm Offset 24,40 d& & RBW 100 kHz

fo ALt

20 de  SWT

Spectrum

Ref Level 20.00 dBm Offset 24,40 dé @ RBW 100 kHz

(=)

1.1ms @ VBW 300 kHz _Mode Swesp o att 20ds SWT 8ms @ VBW 300 kiz__Mode Swesep
[@ 1Pk Max
M1[1] 5.98 dBm)| M1[1] 42.78 dBm)|
2.4679723 GHz 2.4840020 GHz
n‘-/\,\w,.‘».ll‘ Ity
R o fi—t i T
*Ua PR o 14
“\M M T |I'||'!| ‘1,/1 \‘J vr
’L !ﬂ‘ II ‘II\I HJ 11 \"MJ | rrl |l||| ! L 1 H]
ImL LA T 1 i \
[ My
¥ ¥
/ T
™
G '
U i)
h
i1
IO/ TRV I 1) WY IORRETINN 111 N PSP L
-0 df
70 d
F1
Il
Hz 1001 pts Span 27.5475 MHz | || Start 2.43 GHz 5001 pts Stop 2.565 GHz
| EECEERE I bjd | EECEERE I
P \PR.2021  21:49 P

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum [ spectrum o
Ref Level 20.00 dBm  Offset 24.40 d& & RBW 100 kHz Ref Level 20.00 dBm Offset 24.40 d2 & RBW 100 kHz
jo Att 10d8  SWT 25.7 ms @ VBW 300 kHz  Mode Sweep jo Att 10d8  SWT 230 ms @ VBW 300 kHz  Mode Sweep
[@1Pk view
M1[1] 6.77 dBm)| M1[1] 4.56 dBm
2.46940 GHz| 2.4820 GHz|
M2[1] M1 53.45 dBm)| FD“ M2[1] 47.86 dBm)|
Y 2.99700 GHz| ' 5.8330 GHz|
Old
| »
01 -14,020 danr ‘L 01 -14,020 danr
\ 0 d
| T’
Hod
"
I 40 d YJ 3 0
R 7YY K . RV, NCITSURTLY SPRp . N Y e
SNTTEIUP S St IEREVRE PR S SRSy ) g [T Aaeapr i 14w P s Al il bt . it
-60 d
Tod
Start 30.0 MHz 501 pts Stop 3.0 GHz Start 2.0 GHz 501 pts Stop 25.0 GHz
1T [y T T
TEL : 886-3-327-3456 Page Number : 56 of 68
FAX : 886-3-328-4978 Issued Date : May 19, 2021
Report Template No.: BU5-FR15CWL AC MA Version 2.4 Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

Test Mode : 802.11ax HE20

Test Channel :

11 Partial RU 106/54

100kHz PSD reference Level

High Channel Plot

Spectrum

(=)

Spectrum

Ref Level 20.00 dBm Offset 24,40 d& & RBW 100 kHz
20 de  SWT

fo ALt 1.1ms @ VBW 300 kHz Mode Sweep

fo ALt

(=)

20 de  SWT

Ref Level 20.00 dBm Offset 24,40 dé @ RBW 100 kHz

8ms & VBW 300 kHz

Mode Sweep

M1[1]

(@ 1Pk Max

3.13 dBm
2.4636513 GHz|

M1[1] 14.13 dBm)|

2.5174940 GHz|

Pyl U b,

I i ) '
i

=

d W J‘l‘,IJ |

L deanl b (La )

i b b e

1001 pts

Span 27.5475 MHz

8001 pts

Stop 2.565 GHz

Spurious Emission 30MHz~3GHz

Spurious Emission 2GHz~25GHz

Spectrum

=

Ref Level 20.00 dBm  Offset 24.40 d& & RBW 100 kHz

Spectrum

=

ReflLevel 20.00 cBm  Offset 24.40 d& @ RBW 100 kHz
o Att 10de  SWT  29.7ms @ VBW 300 kHz  Mode Sweep o Att 10de  SWT 230 ms @ VBW 300 kHz _Mode Sweep
(@ 1Pk view (@ 1Pk view
Mi[1] 2.10 dBm)| M1[1] 0.84 dBm)|
2.46350 GHz| 2.4820 GHz|
10 df M2[1] s4.a1deml | 104 M2[1] 19.74 dBm
- Lasiso e |fl .9810 GHz|
0 di )l
-10 d 0 d
D1 0 dBn D1 0 dBn
-20 dBm 4od
30d Aod
40 d ! 4od
P | | P
50 40 =
! ] N s RV (VPRI g BR ST
JPVRTES FIRIPIGIN) WO PPNt SV 51 PR DRV PO TP T T i bbbl it g LTRTIRR e R SRS Ve W e ety
-60 der -60 der
70d 70d
Start 30.0 MHz 501 pts Stop 3.0 GHz | (| Start 2.0 GHz 501 pts Stop 25.0 GHz
——
[ ERCEERE X

TEL : 886-3-327-3456
FAX : 886-3-328-4978
Report Template No.: BU5-FR15CWL AC MA Version 2.4

Page Number : 57 of 68
Issued Date 1 May 19, 2021
Report Version 1 02



ssamonas. FCC RADIO TEST REPORT

Report No. : FR132425C

3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1 GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1 GHz, the emission level of the EUT in peak mode was 20 dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW =100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3 MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

i | X Antenna
- 3m |

Metal Full Soldered Ground Plane

.

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

|_ - I —_—

—

Metal Full Soldered Ground Plane

..

Spectrum Analyzer ! Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

00
Spectrum Analyzer / Receiver
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SPORTON LAB.

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was

20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &~ N

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup

T .
| Non-conductive table |
| I
! Rear of EUT to be flushed 1
I with rear of table top T
I 1
I I
I
| — I
: o EUT I
|- - F} soemto
I Receiver I ground
I 500 RF Cable | i
! I
I 1
I I
| | U
I 1
| I
I [
| I
| |
| I
| I
| P = i P
I - . 3c) | -
I P Bonded 1o horizontal 40 cm to vertical (S
| ground plane reference plane I .
S e o o s . e e s . . e . . . . . . e s . . e s s . . . e
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6 dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6 dBi. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Chain 0 Chain 1 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz -2.30 -7.00 -2.30 -1.33 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

Instrument Brand Name [ Model No. [ Serial No.|Characteristics Cal:)b;etlon Test Date Due Date Remark
Rohde & Apr. 08, 2021~ Radiation
L Ant HFH2-Z22 100488 | 9 kHz~30 MH Jul. 14, 2020 Jul. 13, 2021
QOPANENNA | sehwarz z Z- May 19, 2021 | ** (03CH15-HY)
CBL 6111D &
. 41912 & Apr. 08, 2021~ Radiation
Bilog Ant TESE 00800N1D01 30MHz~1GH Feb. 08, 2021 Feb. 07, 2022
rog Amenna Q 06 05 Fabhz e May 19, 2021 | ' © (03CH15-HY)
- Apr. 08, 2021~ Radiation
Ampilif SONOMA 310N 363440 9kHz~1GH . .
mplifier z z | Dec. 28, 2020 May 19, 2021 Dec. 27, 2021 (03CH15-HY)
SCHWARZBE 9120D-016 Apr. 08, 2021~ Radiation
Horn Ant BBHA 9120 D 1GHz~18GH . .
orn Antenna CK 20 z z | Nov. 03, 2020 May 19, 2021 Nov. 02, 2021 (03CH15-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Apr. 08, 2021~ Radiation
Antenna CK BBHA 9170 251 18GHz~40GHz | Dec. 02, 2020 May 19, 2021 Dec. 01, 2021 (03CH15-HY)
- JPA0118-55-3(171000180 Apr. 08, 2021~ Radiation
P lifi Jet-P 1GHz~18GH May 07, 2020 May 06, 2021
reampiiier et-rower 03 0055006 z z M May 05, 2021 | oY (03CH15-HY)
. EMC118A45S May 06, 2021~ Radiation
Amplif EMCI 791 1GHz-18GH Nov. 16, 202 Nov. 15, 2021
mplifier C E 98079 GHz-18GHz ov. 16, 2020 May 19, 2021 ov. 15, 20 (03CH15-HY)
. . MY532701 Apr. 08, 2021~ Radiation
P lifi K ht 83017A 1GHz~26.5GHz | Aug. 21, 202 Aug. 20, 2021
reamplifier eysig 95 z z| Aug. 21, 2020 May 19, 2021 ug. 20, 20 (03CH15-HY)
- Apr. 08, 2021~ Radiation
P lifi EMEC EM18G40G | 0600789 18-40GH t. 27, 202 t. 26, 2021
reamplifier z Oci , 2020 May 19, 2021 Oct. 26, 20 (03CH15-HY)
. . N9038A MY541300 Apr. 08, 2021~ Radiation
EMI Test R K ht 20MHz~8.4GHz | Nov. 02, 202 Nov. 01, 2021
est Receiver eysig (MXE) 85 OMHz~8.4GHz | Nov. 02, 2020 May 19, 2021 ov. 01, 20 (03CH15-HY
Spectrum . MY501801 Apr. 08, 2021~ Radiation
Agilent E4446A 3Hz~44GH M 4, 202 M 2021
Analyzer gren 36 z z | May 04,2020 |\ 02, 2001 | MY 032021 | (ati15.1y)
Spectrum . MY542004 May 03, 2021~ Radiation
K ht N9010A 10Hz~44GH Mar. 05, 2021 Mar. 04, 2022
Analyzer °yslg 85 z S May 19, 2021 | o (03CH15-HY)
Apr. 2021~ Radiati
AntennaMast | ChainTek | MBS-520-1 | N/A 1m~4m N/A pr. 08, 20 N/A adiation
May 19, 2021 (03CH15-HY)
Apr. 2021~ Radiati
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A pr. 08, 20 N/A adiation
May 19, 2021 (03CH15-HY)
E3 .
- Apr. 2021~ R
Software Audix | 6.2000-8-24 | RK-0004° N/A N/A pr. 08, 20 N/A adiation
(k) 1 May 19, 2021 (03CH15-HY)
MY36980/
4
HUBER + SUCOFLEX ' Apr. 08, 2021~ Radiation
RF | MY 4 MHz~1 Nov. 16, 202 .
Cable SUHNER | 104, 102E 9838/4 | 30MHz~18G | Nov. 16,2020 |\ 19, 2021 | NOV 19 2021 | (aciiis vy
PE,508405
/2E
HUBER + SUCOFLEX Apr. 08, 2021~ Radiation
RF Cabl 505134/2 | 30MHz-40GHz | Feb. 22, 2021 Feb. 21, 2022
able SUHNER 102 z zre May 19, 2021 | F&2 212022 | haciis hy)
HUBER + SUCOFLEX Apr. 08, 2021~ Radiation
RF Cabl 800740/2 | 30MHz-40GHz | Feb. 22, 2021 Feb. 21, 2022
ave SUHNER 102 Zavbhz | e May 19, 2021 | > 212922 (hac1s hy)
HUBER + | SUCOFLEX | MY9837/4 Apr. 08, 2021~ Radiation
RF Cabl 9kHz~30MH Mar. 11, 2021 Mar. 10, 2022
able SUHNER 104 PE z R May 19, 2021 | V2" 10: 20221 (aciis hy)
WLJ4-1000-1
. N 1.53GHz Low Apr. 08, 2021~ Radiation
Filt W, ht |530-6000-40S SN4 I 202 1. 02, 2021
e g . pass Filter | JU03:2020 1 019, 2021 | PU-02:2021 | haciiis 1Y)
WHKX12-270
. L 3GHz High Pass Apr. 08, 2021~ Radiation
Fil W, h - -1 N4 . 16, 202 . 15, 2021
ilter ainwright | 0-3000-18000 S Filter Sep. 16, 2020 May 19, 2021 Sep. 15, 20 (03CH15-HY)
-60ST
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. . Calibration
Instrument Brand Name | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
HE17XB24 Mar. 30, 2021~ Conducted
Hygrometer TECPEL TR-32 N/A Mar. 09, 2021 Mar. 08, 2022
68 May 18, 2021 (THO2-HY)
16100054S Mar. 30, 2021~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2020 Dec. 15, 2021
NO12 May 18, 2021 (THO2-HY)
. Rohde & Mar. 30, 2021~ Conducted
Signal Analyzer FSv40 101566 | 10Hz ~ 40GHz | Jul. 22, 2020 Jul. 21, 2021
Schwarz May 18, 2021 (THO2-HY)
Switch Box & RF EC130048 Mar. 30, 2021~ Conducted
Burgeon ETFO058 N/A Nov. 19, 2020 Nov. 18, 2021
Cable 4 May 18, 2021 (THO2-HY)
. Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A Apr. 08, 2021 N/A
(CO05-HY)
. Rohde & Conduction
EMI Test Receiver ESR3 102388 9kHz~3.6GHz | Nov. 30, 2020 | Apr. 08, 2021 | Nov. 29, 2021
Schwarz (CO05-HY)
Conduction
Hygrometer Testo 608-H1 34913912 N/A Nov. 18, 2020 | Apr. 08, 2021 | Nov. 17, 2021
(CO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Dec. 01, 2020 | Apr. 08, 2021 | Nov. 30, 2021
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 16, 2020 | Apr. 08, 2021 | Nov. 15, 2021
Schwarz (CO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Apr. 08, 2021 N/A
Schwarz V10.30 (CO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-22 100851 N/A Feb. 25, 2021 | Apr. 08, 2021 | Feb. 24, 2022
Schwarz (CO05-HY)
Conduction
LISN Cable MVE RG-400 260260 N/A Dec. 31, 2020 | Apr. 08, 2021 | Dec. 30, 2021
(CO05-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 23
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.3

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 49
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR132425C

Test Engineer:

Eason Huang

Temperature:

21~25

°C

Test Date:

2021/3/29~05/18

Relative Humidity:

51~54

%
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6dB and 99% Occupied Bandwidth

TEST RESULTS DATA

Report Number : FR132425C

2.4GHz Band MIMO

Data = 99% Occupied BW 6dB BW 6d|§ BW .
Mod. NTX{ CH. (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

(MHz)
Chain 0 Chain 1 Chain 0 Chain 1

11b [1Mbps| 2 1 2412 13.09 13.14 8.06 7.56 0.50 Pass
11b |1Mbps| 2 6 2437 13.19 13.19 8.06 8.06 0.50 Pass
11b [1Mbps| 2 11 2462 12.99 12.94 8.04 8.06 0.50 Pass
11g [6Mbps| 2 1 2412 16.38 16.38 16.05 15.95 0.50 Pass
11g [6Mbps| 2 6 2437 16.43 16.38 15.91 15.93 0.50 Pass
11g [6Mbps| 2 11 2462 16.33 16.33 15.65 15.71 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

Report Number : FR132425C

2.4GHz Band MIMO

Peak Conducted EIRP EIRP

Data Freq. (Sl Pgwgr DG: Power Pgwgr Pass

Mod. Rate NTY CH. (MHz) I(’;ogvn:z)r (I(_’gnn:t) (dBi) (dBm) (Iagnr:]t) IFail
Chain 0[Chain 1] SUM | Chain 0] Chain 1] Chain 0] Chain 1[Chain 0] Chain 1]Chain 0]Chain 1

11b [1Mbps| 2| 1 | 2412 | 17.35 | 15.26 | 19.44 30.00 -2.30 17.14 36.00 Pass
11b [1Mbps[ 2 [ 6 [ 2437 | 17.21 | 15.29 [ 19.37 30.00 -2.30 17.07 36.00 Pass
11b [1Mbps| 2 | 11 | 2462 | 17.39 | 15.23 | 19.45 30.00 -2.30 1715 36.00 Pass
11g [6Mbps[ 2 [ 1 [ 2412 22.60 | 22.39 [ 25.51 30.00 -2.30 23.21 36.00 Pass
11g |[6Mbps| 2 | 6 | 2437 | 22.41 | 21.99 | 25.22 30.00 -2.30 22.92 36.00 Pass
11g [6Mbps[ 2 [ 11 [ 2462 | 22.21 | 22.23 [ 25.23 30.00 -2.30 22.93 36.00 Pass
HT20 [MCSO| 2| 1 [ 2412 | 22.60 | 22.52 | 25.57 30.00 -2.30 23.27 36.00 Pass
HT20 [MCS0[ 2| 2 [ 2417 [ 22.76 | 22.46 | 25.62 30.00 -2.30 23.32 36.00 Pass
HT20 [MCS0| 2| 6 | 2437 [ 22.92 | 22,55 | 25.75 30.00 -2.30 2345 36.00 Pass
HT20 [MCS0[ 2| 10 [ 2457 [ 22.55 | 22.50 | 25.54 30.00 -2.30 23.24 36.00 Pass
HT20 [MCSO| 2| 11 | 2462 | 21.85 | 21.72 | 24.80 30.00 -2.30 22.50 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR132425C

2.4GHz Band MIMO

Duty Average Conducted EIRP EIRP
Data Freq. Factor Copducted I Pc?w‘er DG. Power qu‘er Pass
Mod. Rate NTX| CH. (MHz) (B) with duty factor Limit (dBi) (dBm) Limit JFail

(dBm) (dBm) (dBm)

Ant1 [ Ant2 [Chain 0[Chain 1] SUM [Chain 0]Chain 1[Chain 0] Chain 1]Chain 0]Chain 1 Chain 0] Chain 1

11b [ 1Mbps | 2 1 2412 | 0.07 0.07 | 14.75 | 12.70 | 16.86 30.00 -2.30 14.56 36.00 Pass
11b [ 1Mbps | 2 6 2437 | 0.07 0.07 | 14.63 | 12.76 | 16.81 30.00 -2.30 14.51 36.00 Pass
11b [ 1Mbps | 2 11 2462 | 0.07 0.07 | 14.75 | 12.67 | 16.84 30.00 -2.30 14.54 36.00 Pass
11g [ 6Mbps | 2 1 2412 | 0.04 0.03 | 14.98 | 14.96 | 17.98 30.00 -2.30 15.68 36.00 Pass
11g [ 6Mbps | 2 6 2437 | 0.04 0.03 | 14.90 | 14.82 | 17.87 30.00 -2.30 15.57 36.00 Pass
11g [ 6Mbps | 2 11 2462 | 0.04 0.03 | 14.39 | 14.44 | 17.43 30.00 -2.30 15.13 36.00 Pass
HT20 | MCSO | 2 1 2412 | 0.00 0.00 | 14.40 | 14.38 | 17.40 30.00 -2.30 15.10 36.00 Pass
HT20 | MCSO | 2 2 2417 | 0.00 0.00 | 14.63 | 14.61 | 17.63 30.00 -2.30 15.33 36.00 Pass
HT20 | MCSO | 2 6 2437 | 0.00 0.00 | 14.71 | 14.70 | 17.72 30.00 -2.30 15.42 36.00 Pass
HT20 | MCSO | 2 10 2457 | 0.00 0.00 | 14.30 | 14.33 | 17.33 30.00 -2.30 15.03 36.00 Pass
HT20 | MCSO | 2 11 2462 | 0.00 0.00 | 12.71 | 12.65 | 15.69 30.00 -2.30 13.39 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR132425C

TEST RESULTS DATA
Peak Power Spectral Density

2.4GHz Band MIMO

Peak PSD DG Pei:‘mﬁ’tSD

dBm/3kHz dBi
Mod. | P22 Ity cH. | Frea: ( ) (dB) (dBm/3kHz) Pass/Fail

Rate (MHz)
Chain 0 | Chain 1 Wgrgf " | chaino | Chain1 | Chaino | Chain 1

11b |[1Mbps| 2| 1 | 2412 | -6.79 7.49 378 1.33 8.00 Pass
11b |1Mbps| 2| 6 | 2437 | -7.55 724 423 133 8.00 Pass
11b |1Mbps| 2 | 11 | 2462 | -7.34 6.45 3.44 133 8.00 Pass
11g |6Mbps| 2| 1 | 2412 | 1067 | -10.49 748 133 8.00 Pass
11g |6Mbps| 2| 6 | 2437 | -11.44 | -10.90 7.89 133 8.00 Pass
11g |6Mbps| 2 | 11 | 2462 | -9.92 10.88 6.1 133 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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TEST RESULTS DATA

6dB and 99% Occupied Bandwidth

Report Number : FR132425C

2.4GHz Band MIMO

Data Freq. RU. 99% Occupied BW 6dB BW edB B.W .
Mod. NT{ CH. Config (MHz) (MHz) Limit Pass/Fail

Rate (MHz)

. (MHz)
Chain 0 Chain 1 Chain 0 Chain 1

HE20 [ MCSO| 2 1 2412 | Full 18.88 18.88 18.67 18.52 0.50 Pass
HE20 [ MCSO| 2 1 2412 | 26/0 18.63 18.58 2.09 2.09 0.50 Pass
HE20 [ MCSO| 2 1 2412 | 52/37 18.43 18.38 17.06 17.06 0.50 Pass
HE20 [ MCSO| 2 1 2412 |106/53 18.33 18.28 18.09 18.09 0.50 Pass
HE20 [ MCSO| 2 6 2437 | Full 18.88 18.93 18.56 18.39 0.50 Pass
HE20 [ MCSO| 2 6 2437 | 26/4 17.13 17.03 2.65 2.67 0.50 Pass
HE20 [ MCSO| 2 6 2437 | 52/39 17.33 17.13 15.09 15.07 0.50 Pass
HE20 [ MCSO| 2 6 2437 |106/53 18.33 18.23 17.14 17.14 0.50 Pass
HE20 [ MCSO| 2 11 2462 | Full 18.83 18.83 18.39 18.37 0.50 Pass
HE20 [ MCSO| 2 11 2462 | 26/8 18.43 18.38 2.06 14.52 0.50 Pass
HE20 [ MCSO| 2 11 2462 | 52/40 18.33 18.28 16.99 15.74 0.50 Pass
HE20 [ MCSO| 2 11 2462 |106/54 18.28 18.28 17.39 17.39 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

2.4GHz Band MIMO
Peak Conducted EIRP EIRP

Data Freq. RU. Conducted Pgwgr DG. Power P9w§r Pass

Mod. Rate NTY CH. (MHz) Config Power Limit (dBi) (dBm) Limit IFail
. (dBm) (dBm) (dBm)
Chain 0[Chain 1] SUM [Chain 0]Chain 1] Chain 0] Chain 1] Chain 0] Chain 1] Chain 0] Chain 1

HE20 | MCSO| 2 1 2412 | Full | 22.65 | 22.63 | 25.65 30.00 -2.30 23.35 36.00 Pass
HE20 | MCSO| 2 1 2412 | 26/0 | 20.14 | 20.99 | 23.60 30.00 -2.30 21.30 36.00 Pass
HE20 | MCSO| 2 1 2412 | 52/37 | 22.56 | 22.79 | 25.69 30.00 -2.30 23.39 36.00 Pass
HE20 | MCSO| 2 1 2412 |106/53| 23.36 | 23.29 | 26.34 30.00 -2.30 24.04 36.00 Pass
HE20 | MCSO| 2 2 2417 | Full | 22.96 | 22.71 | 25.85 30.00 -2.30 23.55 36.00 Pass
HE20 | MCSO| 2 6 2437 | Full | 23.05 | 22.68 | 25.88 30.00 -2.30 23.58 36.00 Pass
HE20 | MCSO| 2 6 2437 | 26/4 | 20.20 | 20.76 | 23.50 30.00 -2.30 21.20 36.00 Pass
HE20 | MCSO| 2 6 2437 | 52/39 | 22.60 | 22.80 | 25.71 30.00 -2.30 23.41 36.00 Pass
HE20 | MCSO| 2 6 2437 |106/53| 23.39 | 23.18 | 26.30 30.00 -2.30 24.00 36.00 Pass
HE20 | MCSO| 2 10 2457 | Full | 22.61 | 22.60 | 25.62 30.00 -2.30 23.32 36.00 Pass
HE20 | MCSO| 2 11 2462 | Full | 21.96 | 21.86 | 24.92 30.00 -2.30 22.62 36.00 Pass
HE20 | MCSO| 2 11 2462 | 26/8 | 20.26 | 20.98 | 23.65 30.00 -2.30 21.35 36.00 Pass
HE20 | MCSO| 2 11 2462 | 52/40 | 22.78 | 22.75 | 25.78 30.00 -2.30 23.48 36.00 Pass
HE20 | MCSO| 2 11 2462 |106/54| 22.71 | 22.74 | 25.74 30.00 -2.30 23.44 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA

Average Output Power

Report Number : FR132425C

2.4GHz Band MIMO

Average Conducted EIRP EIRP
Data Freq. RU Duty Factor Copducted Power Pgwgr DQ Power Pc_)w_er Pass
Mod. Rate NTX| CH. (MHz) | Config. (dB) with duty factor Limit (dBi) (dBm) Limit IFail

(dBm) (dBm) (dBm)

Chain 0] Chain 1[Chain 0[Chain 1] SUM [Chain 0]Chain 1 Chain 0[Chain 1] Chain 0[Chain 1]Chain 0]Chain 1

HE20 | MCSO0 | 2 1 2412 Full 0.02 0.03 | 14.47 | 14.45 | 17.47 30.00 -2.30 15.17 36.00 Pass
HE20 | MCSO | 2 1 2412 26/0 0.02 0.03 9.32 9.49 12.42 30.00 -2.30 10.12 36.00 Pass
HE20 | MCSO0 | 2 1 2412 | 52/37 | 0.02 0.03 | 12.33 | 12.44 | 15.40 30.00 -2.30 13.10 36.00 Pass
HE20 | MCSO | 2 1 2412 | 106/53 [ 0.02 0.03 14.48 | 14.48 | 17.49 30.00 -2.30 15.19 36.00 Pass
HE20 | MCSO0 | 2 2 2417 Full 0.02 0.03 | 14.73 | 14.73 | 17.74 30.00 -2.30 15.44 36.00 Pass
HE20 | MCSO | 2 6 2437 Full 0.02 0.03 14.80 | 14.76 | 17.79 30.00 -2.30 15.49 36.00 Pass
HE20 | MCSO0 | 2 6 2437 | 26/4 0.02 0.03 9.48 9.48 | 12.49 30.00 -2.30 10.19 36.00 Pass
HE20 | MCSO | 2 6 2437 | 52/39 0.02 0.03 1242 | 12.48 | 15.46 30.00 -2.30 13.16 36.00 Pass
HE20 | MCSO0 | 2 6 2437 | 106/53 | 0.02 0.03 | 14.48 | 14.49 | 17.50 30.00 -2.30 15.20 36.00 Pass
HE20 | MCSO | 2 10 2457 Full 0.02 0.03 14.49 | 14.42 | 17.47 30.00 -2.30 15.17 36.00 Pass
HE20 | MCSO0 | 2 11 2462 Full 0.02 0.03 | 14.43 | 12.72 | 16.67 30.00 -2.30 14.37 36.00 Pass
HE20 | MCSO | 2 11 2462 26/8 0.02 0.03 9.45 9.48 12.48 30.00 -2.30 10.18 36.00 Pass
HE20 | MCSO0 | 2 11 2462 | 52/40 | 0.02 0.03 | 12.49 | 12.46 | 15.49 30.00 -2.30 13.19 36.00 Pass
HE20 | MCSO | 2 11 2462 | 106/54 | 0.02 0.03 1241 | 12.48 | 15.46 30.00 -2.30 13.16 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR132425C

TEST RESULTS DATA

Peak Power Spectral Density

2.4GHz Band MIMO

=U Peak PSD DG Pei'i‘mFi’fD

Mod. | 22 INn cH. | ™9 | config (dBm/3kHz) (dB) (dBm/3kHz) Pass/Fail
Rate (MHz)

" | chaino | chain1 Wgrosf * | chaino | Chain1 | Chain0 | Chain1
HE20 |[MCSO| 2| 1 | 2412 | Ful | 1075 | -10.33 732 133 8.00 Pass
HE20 |[MCSO| 2| 1 | 2412 | 26/0 | -8.30 759 458 133 8.00 Pass
HE20 |[MCSO| 2| 1 | 2412 | 52137 | -5.39 5.24 223 133 8.00 Pass
HE20 [MCSO| 2| 1 | 2412 |106/53] -7.61 811 460 133 8.00 Pass
HE20 [MCSO| 2| 6 | 2437 | Ful | 1075 | -10.61 760 133 8.00 Pass
HE20 |[MCSO| 2| 6 | 2437 | 26/4 | -7.94 727 426 133 8.00 Pass
HE20 |[MCSO| 2| 6 | 2437 | 52139 | -6.62 6.28 327 133 8.00 Pass
HE20 |[MCSO| 2| 6 | 2437 |106/53] -7.27 735 426 133 8.00 Pass
HE20 [MCSO| 2 | 11 | 2462 | Ful | 1233 | -12.21 920 133 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | 26/8 | -5.95 6.51 294 133 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 | 52/40 | -4.71 6.18 170 133 8.00 Pass
HE20 |[MCSO| 2 | 11 | 2462 |106/54] -8.66 9.30 565 133 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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Appendix B. AC Conducted Emission Test Results

Temperature : 23~26C

Test Engineer : [Tom Lee

Relative Humidity : |40~50%

TEL : 886-3-327-3456 Page Number :BlofB1
FAX . 886-3-328-4978



EUT Information
Report NO : 132425
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line

Full Spectrum

60'\ l CISPR:OP LimitatMain Ports

Level in dBuV
o
=J
—
=

0 } ——t—+——+— } ———+—

150k 30040000 8001M 2M  3M 4M5M6 8 10M 20M 30M
Frequency in Hz

Final Result

Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.159000 28.19 55.52 27.33 | L1 OFF 19.7
0.159000 41.09 65.52 2443 | L1 OFF 19.7
0.172500 31.35 54.84 2349 | L1 OFF 19.7
0.172500 43.17 64.84 21.67 | L1 OFF 19.7
0.334500 34.71 49.34 14.63 | L1 OFF 19.7
0.334500 39.96 59.34 19.38 | L1 OFF 19.7
0.498750 28.49 46.02 1753 | L1 OFF 19.9
0.498750 33.08 56.02 22.94 | L1 OFF 19.9
0.564000 27.34 46.00 18.66 | L1 OFF 19.9
0.564000 37.64 56.00 18.36 | L1 OFF 19.9
1.826250 25.53 46.00 20.47 | L1 OFF 20.2
1.826250 33.18 56.00 22.82 | L1 OFF 20.2
18.044250 25.13 50.00 24.87 | L1 OFF 20.5
18.044250 27.68 60.00 32.32 | L1 OFF 20.5




EUT Information

Report NO :
Test Mode :
Test Voltage :
Phase :

132425
Mode 1
120Vac/60Hz
Neutral

Full Spectrum

% 60-\ CISPR-OP LimitatMai Plrts
m I
° i,
£ sot T _— : CISPR-Ave LimitiatMain Plorts
() S S S S S T 1
5 1 .
- 4010
1 »* &
301
20t
10T
0 } } } —+— } } } +— } }
150k 30040000 8001M 2M  3M 4M5M6 8 10M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.161250 27.98 55.40 27.42 | N OFF 19.7
0.161250 39.79 65.40 25.61 | N OFF 19.7
0.334500 37.95 49.34 11.39 | N OFF 19.8
0.334500 42.19 59.34 17.15 | N OFF 19.8
0.501000 30.95 46.00 15.05 | N OFF 19.9
0.501000 34.86 56.00 21.14 | N OFF 19.9
0.566250 28.76 46.00 17.24 | N OFF 20.0
0.566250 36.64 56.00 19.36 | N OFF 20.0
2.008500 26.86 46.00 19.14 | N OFF 20.2
2.008500 33.46 56.00 2254 | N OFF 20.2
17.553750 26.15 50.00 23.85 | N OFF 20.6
17.553750 29.15 60.00 30.85 | N OFF 20.6




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

Appendix C. Radiated Spurious Emission

Temperature : 22.5~23.5°C
Test Engineer : Leo Lee, Mancy Chou and Bigshow Wan
Relative Humidity : 45~55%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2352.21 54.75 -19.25 74 41.49 27.69 16.5 30.93 | 400 200 P H
2354.205 43.88 -10.12 54 30.63 27.68 16.5 30.93 | 400 200 A H
* 2412 101.32 - - 88.13 275 16.6 30.91 | 400 200 P H
* 2412 98.3 - - 85.11 275 16.6 30.91 | 400 200 A H
H
802.11b
H
CHO1
2321.025 54.8 -19.2 74 41.54 27.76 16.45 | 30.95 | 357 10 P \%
2412MHz
2325.75 43.85 -10.15 54 30.58 27.75 16.46 | 30.94 | 357 10 A \%
* 2412 101.65 - - 88.46 275 16.6 30.91 | 357 10 P \Y
* 2412 98.64 - - 85.45 275 16.6 30.91 | 357 10 A \%
\Y
\%
2379.76 54.74 -19.26 74 41.53 27.58 16.55 | 30.92 | 349 327 P H
2335.92 43.91 -10.09 54 30.65 27.73 16.47 | 30.94 | 349 327 A H
* 2437 103.13 - - 89.89 275 16.64 30.9 349 327 P H
* 2437 100.1 - - 86.86 275 16.64 30.9 349 327 A H
2491.36 54.31 -19.69 74 41.04 27.42 16.72 | 30.87 | 349 327 P H
802.11b
2498.65 43.88 -10.12 54 30.62 27.4 16.73 | 30.87 | 349 327 A H
CH 06
2384.4 54.94 -19.06 74 41.75 27.56 16.55 | 30.92 | 283 22 P \%
2437MHz
2343.92 43.91 -10.09 54 30.65 27.71 16.49 | 30.94 | 283 22 A \%
* 2437 102.54 - - 89.3 275 16.64 30.9 283 22 P \%
* 2437 99.54 - - 86.3 275 16.64 30.9 283 22 A \%
2488.03 55 -19 74 41.74 27.42 16.72 | 30.88 | 283 22 P \%
2484.16 43.91 -10.09 54 30.65 27.43 16.71 | 30.88 | 283 22 A \%
TEL : 886-3-327-3456 Page Number : C1of C20
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2462 102.73 - - 89.46 27.48 16.68 | 30.89 | 337 | 325 P H
2462 99.6 - - 86.33 27.48 16.68 | 30.89 | 337 325 A H
2488 55.19 -18.81 74 41.93 27.42 16.72 | 30.88 | 337 | 325 P H
2483.96 43.94 -10.06 54 30.68 27.43 16.71 | 30.88 | 337 325 A H
H
802.11b
H
CH 11
2462 103.16 - - 89.89 27.48 16.68 | 30.89 | 250 10 P \%
2462MHz
2462 100.02 - - 86.75 27.48 16.68 | 30.89 | 250 10 A \%
2487.12 54.7 -19.3 74 41.43 27.43 16.72 | 30.88 | 250 10 P \Y
2485.08 43.99 -10.01 54 30.73 27.43 16.71 | 30.88 | 250 10 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.76 -35.24 74 56.68 311 10.07 | 59.09 100 0 P H
17985 59.17 -14.83 74 49.48 48.73 18.88 | 57.92 | 300 214 P H
17985 49.32 -4.68 54 39.63 48.73 18.88 | 57.92 | 300 214 A H
802.11b
H
CHO1
4824 38.53 -35.47 74 56.45 311 10.07 | 59.09 100 0 P \%
2412MHz
18000 60.73 -13.27 74 50.74 49 18.89 57.9 100 135 P \%
18000 50.42 -3.58 54 40.43 49 18.89 57.9 100 135 A \%
\%
4874 39.35 -34.65 74 57.31 31.05 10.11 | 59.12 100 0 P H
7311 43.97 -30.03 74 53.92 36.3 12.31 | 58.56 | 100 0 P H
18000 59.06 -14.94 74 49.07 49 18.89 57.9 300 214 P H
802.11b
18000 49.28 -4.72 54 39.29 49 18.89 57.9 300 214 A H
CH 06
4874 39.47 -34.53 74 57.43 31.05 10.11 | 59.12 100 0 P \%
2437MHz
7311 44.14 -29.86 74 54.09 36.3 12.31 | 58.56 | 100 0 P \%
18000 60.16 -13.84 74 50.17 49 18.89 57.9 100 127 P \Y
18000 50.24 -3.76 54 40.25 49 18.89 57.9 100 127 A \Y
4924 39.47 -34.53 74 57.38 311 10.14 | 59.15 | 100 0 P H
7386 44.09 -29.91 74 53.9 36.3 12.35 | 58.46 | 100 0 P H
18000 59.64 -14.36 74 49.65 49 18.89 57.9 300 274 P H
802.11b
18000 49.8 -4.2 54 39.81 49 18.89 57.9 300 274 A H
CH 11
4924 39.62 -34.38 74 57.53 311 10.14 | 59.15 | 100 0 P \%
2462MHz
7386 44.01 -29.99 74 53.82 36.3 12.35 | 58.46 | 100 0 P \%
18000 59.15 -14.85 74 49.16 49 18.89 57.9 100 130 P \%
18000 49.62 -4.38 54 39.63 49 18.89 57.9 100 130 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3 of C20
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2328.795 55.11 -18.89 74 41.85 27.74 16.46 | 30.94 | 319 | 327 P H
2389.905 44.32 -9.68 54 31.14 27.54 16.56 | 30.92 | 319 327 A H
* 2412 107.03 - - 93.84 275 16.6 3091 | 319 | 327 P H
* 2412 99.63 - - 86.44 275 16.6 3091 | 319 | 327 A H
H
802.11g
H
CHO1
2387.175 55.27 -18.73 74 42.08 27.55 16.56 | 30.92 | 250 21 P \Y
2412MHz
2390 44.19 -9.81 54 31.01 27.54 16.56 | 30.92 | 250 21 A \%
* 2412 107.22 - - 94.03 27.5 16.6 30.91 | 250 21 P \Y
* 2412 99.67 - - 86.48 27.5 16.6 30.91 | 250 21 A \Y
\%
\%
2323.76 55.49 -18.51 74 42.23 27.75 16.45 | 30.94 | 348 | 329 P H
2357.68 43.89 -10.11 54 30.64 27.67 16.51 | 30.93 | 348 | 329 A H
* 2437 107.63 - - 94.39 275 16.64 30.9 348 | 329 P H
* 2437 100.27 - - 87.03 275 16.64 30.9 348 | 329 A H
2484.16 55.13 -18.87 74 41.87 27.43 16.71 | 30.88 | 348 | 329 P H
802.11g
2484.7 43.91 -10.09 54 30.65 27.43 16.71 | 30.88 | 348 | 329 A H
CH 06
2387.6 55.09 -18.91 74 41.9 27.55 16.56 | 30.92 | 283 10 P \Y
2437MHz
2330.64 43.89 -10.11 54 30.62 27.74 16.47 | 30.94 | 283 10 A \%
* 2437 108.7 - - 95.46 27.5 16.64 30.9 283 10 P \Y
* 2437 100.99 - - 87.75 27.5 16.64 30.9 283 10 A Y
2494.06 54.12 -19.88 74 40.85 27.41 16.73 | 30.87 | 283 10 P \%
2485.78 43.94 -10.06 54 30.68 27.43 16.71 | 30.88 | 283 10 A Y
TEL : 886-3-327-3456 Page Number : C4 of C20
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* 2462 107.39 - - 94.12 27.48 16.68 | 30.89 | 303 | 330 P H
* 2462 99.93 - - 86.66 27.48 16.68 | 30.89 | 303 330 A H
2484.8 59.7 -14.3 74 46.44 27.43 16.71 | 30.88 | 303 | 330 P H
2483.64 47.29 -6.71 54 34.03 27.43 16.71 | 30.88 | 303 330 A H
H
802.11g
H
CH 11
* 2462 108.95 - - 95.68 27.48 16.68 | 30.89 | 247 10 P \%
2462MHz
* 2462 101.39 - - 88.12 27.48 16.68 | 30.89 | 247 10 A \%
2483.56 59.93 -14.07 74 46.67 27.43 16.71 | 30.88 | 247 10 P \Y
2483.56 47.71 -6.29 54 34.45 27.43 16.71 | 30.88 | 247 10 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5 of C20
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2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.56 -35.44 74 56.48 311 10.07 | 59.09 100 0 P H
18000 59.4 -14.6 74 49.41 49 18.89 57.9 300 241 P H
18000 49.24 -4.76 54 39.25 49 18.89 57.9 300 241 A H
802.11g
H
CHO1
4824 38.62 -35.38 74 56.54 311 10.07 | 59.09 100 0 P \%
2412MHz
18000 60.15 -13.85 74 50.16 49 18.89 57.9 100 174 P \%
18000 50.42 -3.58 54 40.43 49 18.89 57.9 100 174 A \%
\%
4874 39.24 -34.76 74 57.2 31.05 10.11 | 59.12 100 0 P H
7311 43.15 -30.85 74 53.1 36.3 12.31 | 58.56 | 100 0 P H
17985 58.98 -15.02 74 49.29 48.73 18.88 | 57.92 | 300 204 P H
802.11g
17985 49.03 -4.97 54 39.34 48.73 18.88 | 57.92 | 300 204 A H
CH 06
4874 39.21 -34.79 74 57.17 31.05 10.11 | 59.12 100 0 P \%
2437MHz
7311 44.38 -29.62 74 54.33 36.3 12.31 | 58.56 | 100 0 P \%
17985 59.86 -14.14 74 50.17 48.73 18.88 | 57.92 100 148 P \Y
17985 50.04 -3.96 54 40.35 48.73 18.88 | 57.92 100 148 A \Y
4924 39.39 -34.61 74 57.3 311 10.14 | 59.15 | 100 0 P H
7386 44.21 -29.79 74 54.02 36.3 12.35 | 58.46 | 100 0 P H
17985 59.55 -14.45 74 49.86 48.73 18.88 | 57.92 | 300 217 P H
802.11g
17985 49.43 -4.57 54 39.74 48.73 18.88 | 57.92 | 300 217 A H
CH 11
4924 39.55 -34.45 74 57.46 311 10.14 | 59.15 | 100 0 P \%
2462MHz
7386 43.63 -30.37 74 53.44 36.3 12.35 | 58.46 | 100 0 P \%
18000 60.18 -13.82 74 50.19 49 18.89 57.9 100 136 P \%
18000 50.32 -3.68 54 40.33 49 18.89 57.9 100 136 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C6 of C20
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2387.805 55.28 -18.72 74 42.09 27.55 16.56 | 30.92 119 31 P H
2390 444 -9.6 54 31.22 27.54 16.56 30.92 119 31 A H
* 2412 103.43 - - 90.24 27.5 16.6 30.91 119 31 P H
* 2412 93.73 - - 80.54 27.5 16.6 30.91 119 31 A H
802.11ax H
HE20 Full H
CHO1 2387.91 55.53 -18.47 74 42.34 27.55 16.56 30.92 349 106 P \%
2412MHz 2390 44.66 | -9.34 54 3148 | 2754 | 1656 | 30.92 | 349 | 106 | A | V
* 2412 107.06 - - 93.87 275 16.6 30.91 349 106 P \%
* 2412 97.17 - - 83.98 275 16.6 30.91 349 106 A \%
\%
\%
2325.84 55.39 -18.61 74 42.12 27.75 16.46 | 30.94 400 334 P H
2334.09 43.88 -10.12 54 30.62 27.73 16.47 30.94 400 334 A H
* 2417 103.07 - - 89.86 275 16.61 30.9 400 334 P H
* 2417 92.93 - - 79.72 275 16.61 30.9 400 334 A H
802.11ax H
HEZ20 Full H
CH 02 2341.13 55.95 -18.05 74 42.69 27.72 16.48 30.94 348 108 P Vv
2417TMHz 2325.18 43.79 | -10.21 54 3052 | 27.75 | 16.46 | 30.94 | 348 | 108 | A | V
* 2417 104.22 - - 91.01 275 16.61 30.9 348 108 P Vv
* 2417 94.09 - - 80.88 27.5 16.61 30.9 348 108 A \%
\%
\Y%
TEL : 886-3-327-3456 Page Number : C7 of C20
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
2372.08 55.76 -18.24 74 42.54 27.61 16.53 30.92 140 35 P H
2352.72 43.89 -10.11 54 30.63 27.69 16.5 30.93 | 140 35 A H
* 2437 103.97 - - 90.73 275 16.64 30.9 140 35 P H
* 2437 94.04 - - 80.8 275 16.64 30.9 140 35 A H
802.11ax 2493.34 55.29 |-18.71 74 42,03 | 2741 | 16.72 | 30.87 | 140 | 35 P | H
HE20 Full 2494.15 43.89 -10.11 54 30.62 27.41 16.73 30.87 140 35 A H
CH 06 2382.48 55.65 -18.35 74 42.45 27.57 16.55 | 30.92 | 312 62 P \Y
2437MHz 2343.92 43.87 -10.13 54 30.61 27.71 16.49 30.94 312 62 A \%
* 2437 107.75 - - 94.51 27.5 16.64 30.9 312 62 P \%
* 2437 98.24 - - 85 275 16.64 30.9 312 62 A |V
2495.86 55.04 -18.96 74 41.77 27.41 16.73 30.87 312 62 P \%
2486.86 43.88 -10.12 54 30.62 27.43 16.71 | 30.88 | 312 62 A |V
* 2457 104.15 - - 90.88 27.49 16.67 | 30.89 | 383 | 340 P H
* 2457 94.96 - - 81.69 27.49 16.67 | 30.89 | 383 | 340 A H
2483.65 55.02 -18.98 74 41.76 27.43 16.71 30.88 383 340 P H
2483.5 44.44 -9.56 54 31.18 27.43 16.71 30.88 383 340 A H
802.11ax H
HEZ20 Full H
CH 10 * 2457 104.14 - - 90.87 27.49 16.67 30.89 367 63 P \%
2457MHz * 2457 95.15 - - 81.88 27.49 16.67 | 30.89 | 367 63 A |V
2486.5 55.48 -18.52 74 42.22 27.43 16.71 30.88 367 63 P \%
2483.5 44.62 -9.38 54 31.36 27.43 16.71 30.88 367 63 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C8 of C20
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 2462 99.63 - - 86.36 27.48 16.68 30.89 199 41 P H
* 2462 90.39 - - 77.12 27.48 16.68 | 30.89 | 199 41 A H
2484.56 55.45 -18.55 74 42.19 27.43 16.71 30.88 199 41 P H
2483.52 44.71 -9.29 54 31.45 27.43 16.71 30.88 199 41 A H
8802.11ax H
HE20 Full H
CH11 * 2462 105.77 - - 92.5 27.48 16.68 | 30.89 | 307 63 P \Y
2462MHz | * 2462 96.47 - - 83.2 27.48 | 16.68 | 30.89 | 307 | 63 AV
2483.92 58.1 -15.9 74 44.84 27.43 16.71 | 30.88 | 307 63 P \Y
2483.52 46.7 -7.3 54 33.44 27.43 16.71 | 30.88 | 307 63 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C9 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
4824 39.15 -34.85 74 57.07 311 10.07 59.09 100 0 P H
18000 59.58 -14.42 74 49.59 49 18.89 57.9 300 247 P H
802 11ax 18000 49.63 | -4.37 54 39.64 49 18.89 | 57.9 | 300 | 247 | A | H
HE20 Full H
CHO1 4824 38.87 -35.13 74 56.79 311 10.07 59.09 100 0 P \%
2412MHz 18000 59.34 | -14.66 74 49.35 49 1889 | 57.9 | 100 | 142 | P | V
18000 49.74 -4.26 54 39.75 49 18.89 57.9 100 142 A \%
\%
4874 38.85 -35.15 74 56.81 31.05 10.11 59.12 100 0 P H
7311 43.92 -30.08 74 53.87 36.3 12.31 58.56 100 0 P H
802.11ax 18000 60.39 -13.61 74 50.4 49 18.89 57.9 300 264 P H
HE20 Full 18000 50.6 -3.4 54 40.61 49 18.89 57.9 300 264 A H
CH 06 4874 38.68 -35.32 74 56.64 31.05 10.11 59.12 100 0 P \%
2437MHz 7311 43.88 |-30.12 74 53.83 36.3 12.31 | 5856 | 100 0 P |V
18000 60.1 -13.9 74 50.11 49 18.89 57.9 100 134 P Vv
18000 50.31 -3.69 54 40.32 49 18.89 57.9 100 134 A \%
4874 38.2 -35.8 74 56.16 31.05 10.11 59.12 100 0 P H
7311 43.81 -30.19 74 53.76 36.3 12.31 58.56 100 0 P H
802.11ax 17970 59.44 |-14.56 74 50.05 | 48.46 | 18.87 | 57.94 | 300 | 214 | P | H
HEZ20 Full 17970 50.04 -3.96 54 40.65 48.46 18.87 57.94 300 214 A H
CH11 4874 38.43 -35.57 74 56.39 31.05 10.11 59.12 100 0 P \%
2462MHz 7311 43.74 | -30.26 74 53.69 36.3 12.31 | 5856 | 100 0 P |V
18000 59.95 -14.05 74 49.96 49 18.89 57.9 100 125 P \%
18000 49.82 -4.18 54 39.83 49 18.89 57.9 100 125 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C10 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2357.565 55.21 -18.79 74 41.96 27.67 16.51 | 30.93 | 201 212 P H
2328.585 43.84 -10.16 54 30.58 27.74 16.46 | 30.94 | 201 212 A H
* 2412 105.15 - - 91.96 275 16.6 30.91 | 201 212 P H
* 2412 95.23 - - 82.04 275 16.6 30.91 | 201 212 A H
802.11ax
H
HE20
H
Partial 26/0
CHO 2384.34 55.23 -18.77 74 42.04 27.56 16.55 | 30.92 | 100 50 P \Y
H 01
2327.22 43.88 -10.12 54 30.61 27.75 16.46 | 30.94 | 100 50 A \%
2412MHz
* 2412 106.88 - - 93.69 27.5 16.6 30.91 | 100 50 P \Y
* 2412 97.52 - - 84.33 27.5 16.6 30.91 | 100 50 A \Y
\%
\%
* 2462 101.21 - - 87.94 27.48 16.68 | 30.89 | 250 191 P H
* 2462 93.92 - - 80.65 27.48 16.68 | 30.89 | 250 191 A H
2486.24 55.11 -18.89 74 41.85 27.43 16.71 | 30.88 | 250 191 P H
2497.96 43.88 -10.12 54 30.62 27.4 16.73 | 30.87 | 250 191 A H
802.11ax
H
HE20
H
Partial 26/8
* 2462 104.98 - - 91.71 27.48 16.68 | 30.89 | 100 48 P \Y
CH 11
* 2462 96.67 - - 83.4 27.48 16.68 | 30.89 | 100 48 A \%
2462MHz
2499.72 55.78 -18.22 74 42.52 27.4 16.73 | 30.87 | 100 48 P \Y
2485.4 43.89 -10.11 54 30.63 27.43 16.71 | 30.88 | 100 48 A Y
\%
\Y%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C11 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4824 38.46 -35.54 74 56.38 31.1 10.07 | 59.09 100 0 P H
18000 59.65 -14.35 74 49.66 49 18.89 57.9 300 234 P H
802.11ax
18000 49.83 -4.17 54 39.84 49 18.89 57.9 300 234 A H
HE20
H
Partial 26/0
CHO 4824 38.78 -35.22 74 56.7 31.1 10.07 | 59.09 100 0 P \Y
H 01
17985 59.55 -14.45 74 49.86 48.73 18.88 | 57.92 100 159 P \%
2412MHz
17985 49.41 -4.59 54 39.72 48.73 18.88 | 57.92 100 159 A \Y
\Y
4924 39.51 -34.49 74 57.42 31.1 10.14 | 59.15 | 100 0 P H
7386 44.53 -29.47 74 54.34 36.3 12.35 | 58.46 | 100 0 P H
802.11ax
18000 59.3 -14.7 74 49.31 49 18.89 57.9 300 123 P H
HE20
18000 49.36 -4.64 54 39.37 49 18.89 57.9 300 123 A H
Partial 26/8
4924 40.29 -33.71 74 58.2 311 10.14 | 59.15 | 100 0 P \%
CH 11
7386 45.1 -28.9 74 54.91 36.3 12.35 | 58.46 | 100 0 P \Y
2462MHz
17985 60.35 -13.65 74 50.66 48.73 18.88 | 57.92 100 247 P \Y
17985 50.43 -3.57 54 40.74 48.73 18.88 | 57.92 100 247 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C12 of C20
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FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBpV/m)| (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|/(HNV)
2337.3 55.36 | -18.64 74 42.09 | 2773 | 16.48 | 3094 | 203 | 213 | P | H
2342.34 43.85 |-10.15 54 30.59 | 27.72 | 16.48 | 3094 | 203 | 213 | A | H
* 2412 107.64 - - 94.45 275 166 | 30.91 | 203 | 213 | P | H
802.11ax | * 2412 97.97 - - 84.78 275 166 | 30.91 | 203 | 213 | A | H
HE20 H
Partial H
52/37 2333.31 56.1 -17.9 74 4284 | 27.73 | 16.47 | 30.94 | 100 | 50 P |V
CHO1 2329.635 43.9 -10.1 54 30.64 27.74 | 16.46 | 30.94 | 100 50 AV
2412MHz | « 2412 109.14 - - 95.95 27.5 16.6 | 3091 | 100 | 50 | P | V
* 2412 100.43 . - 87.24 27.5 16.6 | 30.91 | 100 | 50 AV
Y
\Y
* 2462 105.08 - - 91.81 | 27.48 | 16.68 | 30.89 | 253 | 69 P | H
* 2462 95.69 - - 82.42 | 27.48 | 16.68 | 30.89 | 253 | 69 A | H
2483.52 56.76 | -17.24 74 435 27.43 | 16.71 | 30.88 | 253 | 69 P | H
802.11ax 2485.2 43.94 |-10.06 54 30.68 | 27.43 | 16.71 | 30.88 | 253 | 69 A | H
HE20 H
Partial H
52/40 * 2462 105.24 - - 91.97 | 27.48 | 16.68 | 30.89 | 100 | 46 P |V
CH11 * 2462 96 - - 82.73 27.48 | 16.68 | 30.89 | 100 | 46 A |V
2462MHz 2486.88 57.86 | -16.14 74 44.6 2743 | 1671 | 30.88 | 100 | 46 | P | V
2483.8 44,05 | -9.95 54 30.79 | 27.43 | 16.71 | 30.88 | 100 | 46 AV
Y
\Y
TEL : 886-3-327-3456 Page Number : C13 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI 802.11ax HE20 Partial 52 (Harmonic @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4824 38.67 |-35.33 74 56.59 31.1 10.07 | 59.09 | 100 0 P | H
802.11ax 18000 60.29 |-13.71 74 50.3 49 1889 | 57.9 | 300 | 247 | P | H
HE20 18000 50.5 -35 54 40.51 49 1889 | 57.9 | 300 | 247 | A | H
Partial H
52/37 4824 38.46 | -35.54 74 56.38 31.1 10.07 | 59.09 | 100 0 P |V
CHO1 18000 59.81 |-14.19 74 49.82 49 18.89 | 57.9 | 100 | 147 | P | V
2412MHz 18000 49.73 | -4.27 54 39.74 49 1889 | 57.9 | 100 | 147 | A | V
Y
4924 39.71 | -34.29 74 57.62 31.1 10.14 | 59.15 | 100 0 P | H
802.11ax 7386 455 -28.5 74 55.31 36.3 12.35 | 58.46 | 100 0 P | H
HE20 18000 59.62 |-14.38 74 49.63 49 18.89 | 57.9 | 100 | 30 P | H
Partial 18000 49.84 | -4.16 54 39.85 49 18.89 | 57.9 | 100 | 30 A | H
52/40 4924 40.67 |-33.33 74 58.58 31.1 10.14 | 59.15 | 100 0 P |V
CH11 7386 46.23 | -27.77 74 56.04 36.3 12.35 | 58.46 | 100 0 P |V
2462MHz 18000 59.79 | -14.21 74 49.8 49 1889 | 579 | 100 | 20 | P | V
18000 49.83 | -4.17 54 39.84 49 18.89 | 57.9 | 100 | 20 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C14 of C20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2319.66 55.24 |-18.76 74 4198 | 27.76 | 16.45 | 30.95 | 100 | 43 P | H
2390 43.91 |-10.09 54 30.73 | 2754 | 1656 | 30.92 | 100 | 43 A | H
* 2412 109.88 - - 96.69 275 16.6 | 30.91 | 100 | 43 P | H
802.11ax | * 2412 100.64 - - 87.45 275 16.6 | 30.91 | 100 | 43 A | H
HE20 H
Partial H
106/53 2378.88 55.41 |-18.59 74 42.2 27.58 | 16.55 | 30.92 | 399 | 38 P |V
CHO1 2390 44.07 -9.93 54 30.89 27.54 | 16.56 | 30.92 | 399 38 AV
2412MHz | « 2412 111.91 - - 98.72 27.5 166 | 3091 | 399 | 38 | P | V
* 2412 102.89 . - 89.7 27.5 16.6 | 30.91 | 399 | 38 AV
Y
\Y
* 2462 105.17 - - 91.9 27.48 | 16.68 | 30.89 | 251 | 72 P | H
* 2462 95.78 - - 8251 | 27.48 | 16.68 | 30.89 | 251 | 72 A | H
2483.56 55.97 |-18.03 74 4271 | 2743 | 16.71 | 30.88 | 251 | 72 P | H
802.11ax 2484.44 43.93 | -10.07 54 30.67 | 27.43 | 16.71 | 30.88 | 251 | 72 A | H
HE20 H
Partial H
106/54 * 2462 106.78 - - 9351 | 27.48 | 16.68 | 30.89 | 100 | 44 P |V
CH11 * 2462 98.77 - - 85.5 27.48 | 16.68 | 30.89 | 100 44 A |V
2462MHz 2484.76 55.97 | -18.03 74 4271 | 2743 | 1671 | 3088 | 100 | 44 | P | V
2483.52 4408 | -9.92 54 30.82 | 27.43 | 16.71 | 30.88 | 100 | 44 A |V
Y
\Y
TEL : 886-3-327-3456 Page Number : C15 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(H/V)
4824 40.83 |-33.17 74 58.75 31.1 10.07 | 59.09 | 100 0 P | H
802.11ax 17985 59.66 | -14.34 74 49.97 | 48.73 | 18.88 | 57.92 | 100 | 33 P | H
HE20 17985 50.02 -3.98 54 40.33 | 48.73 | 18.88 | 57.92 | 100 | 33 A | H
Partial H
106/53 4824 39.86 | -34.14 74 57.78 31.1 10.07 | 59.09 | 100 0 P |V
CHO1 18000 61.1 -12.9 74 51.11 49 18.89 | 57.9 100 23 P |V
2412MHz 18000 50.85 | -3.15 54 40.86 49 1889 | 579 | 100 | 23 | A | V
Y
4924 41.01 |-32.99 74 58.92 31.1 10.14 | 59.15 | 100 0 P | H
802.11ax 7386 46.03 | -27.97 74 55.84 36.3 12.35 | 58.46 | 100 0 P | H
HE20 17985 60.03 | -13.97 74 50.34 | 4873 | 18.88 | 57.92 | 100 | 30 P | H
Partial 17985 49.95 | -4.05 54 40.26 | 48.73 | 18.88 | 57.92 | 100 | 30 A | H
106/54 4924 39.93 |-34.07 74 57.84 31.1 10.14 | 59.15 | 100 0 P |V
CH11 7386 4557 | -28.43 74 55.38 36.3 12.35 | 58.46 | 100 0 P |V
2462MHz 18000 60.39 |-13.61 74 50.4 49 1889 | 57.9 | 100 | 20 | P | V
18000 50.15 | -3.85 54 40.16 49 18.89 | 57.9 | 100 | 20 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C16 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz

Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
22352 40.21 | -33.79 74 43.62 38.89 12.26 | 5456 | 150 0 P H
H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11g
SHE 23032 40.37 -33.63 74 43.39 38.61 12.46 54.09 150 0 P \%
\%
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C17 of C20
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FCC RADIO TEST REPORT

Report No. : FR132425C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Chain Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
43.58 2331 |-16.69 40 37.59 17.47 0.83 32.58 - - P H
105.66 32.46 -11.04 43.5 47.02 16.48 1.47 32.51 - - P H
174.53 27.26 -16.24 43.5 42.59 15.24 1.92 32.49 - - P H
568.35 33.61 |-12.39 46 36.92 25.98 3.28 32.57 - - P H
718.7 36.47 -9.53 46 38.48 26.81 3.63 32.45 - - P H
777.87 375 -8.5 46 37.9 28.07 3.82 32.29 | 100 0 P H
H
H
H
H
H

2.4GHz
H

802.11g
L 43.58 33.18 -6.82 40 47.46 17.47 0.83 32.58 - - P \%
104.69 25.78 -17.72 43.5 40.43 16.39 1.47 3251 - - P Vv
175.5 25.35 -18.15 43.5 40.74 15.17 1.92 32.48 - - P \%
718.7 37.13 -8.87 46 39.14 26.81 3.63 32.45 - - P \%
777.87 34.26 -11.74 46 34.66 28.07 3.82 32.29 - - P Vv
898.15 39.67 -6.33 46 38.26 28.89 4.16 31.64 100 0 P \%
Vv
\%
\%
\%
\%
\%

1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C18 of C20
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C19 of C20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
142 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C20 of C20

FAX : 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FR132425C

Appendix D. Radiated Spurious Emission Plots

Temperature : 22.5~23.5°C

Test Engineer : Leo Lee, Mancy Chou and Bigshow Wan

Relative Humidity : 45~55%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D56
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

Chain

802.11b CHO1 2412MHz

0+1

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

+ AV6_54 3m 9120D_15_1620 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHzZ SWT:Auto
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o s
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0

Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL

03 oaoR v sca s S o To00 oot ouTSenb 0o SwAto
Peak

100.0| 100.0| 1
90.0f / 90.0/

g =S ——
s
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition
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FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

Chain

802.11b CHO1 2412MHz

0+1

Vertical

Fundamental

1 @BV

)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

R oo R
1000 — 1000 i
o
oy -
50.0) 500 bt A AN g A
.
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 VERTICAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL
o Toca bR sonseaBasONs s e At o0 b0k VT Seom s ST At
Peak
o I oo I
o
o s
609 600 VG 54
g :
40.0) 40,0 mmrerem
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_15_1620 VERTICAL Condition 1 AV6_54 3m 9120D_15_1620 VERTICAL
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Report No. : FR132425C

oae: 2021040 i oo 20210409
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Report No

. FR132425C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No.

: FR132425C
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802.11b CHO6 2437MHz - L
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No

. FR132425C
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Report No. : FR132425C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR132425C
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Report No.

: FR132425C
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Report No
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FCC RADIO TEST REPORT

Report No. : FR132425C
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Report No

. FR132425C
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FCC RADIO TEST REPORT

Report No. : FR132425C
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Report No. : FR132425C
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FCC RADIO TEST REPORT

Report No. : FR132425C
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TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR132425C
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FCC RADIO TEST REPORT

Report No. : FR132425C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m

Chain
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Report No

. FR132425C
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802.11ax HE20 Full CHO6 2437MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20210410

. \"m\,
60.0| = T

410 2420 2430 240, 2450 2460 2470, 2480, 2490, 2500

Site
Condition

Frequency (1Hz)
+03CHIS-HY

+PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL
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ssamonias. FCC RADIO TEST REPORT Report No. : FR132425C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Report No

. FR132425C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

Chain
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR132425C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

Chain

802.11ax HE20 Full CH11 2462MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR132425C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

Chain

802.11ax HE20 Full CH11 2462MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR132425C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge @ 3m)
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ssamonias. FCC RADIO TEST REPORT Report No. : FR132425C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
Chain 802.11ax HE20 Partial 26/0 CHO1 2412MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

Chain

802.11ax HE20 Partial 26/8 CH11 2462MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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ssamonias. FCC RADIO TEST REPORT Report No. : FR132425C

2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Band Edge @ 3m)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

2.4GHz 2400~2483.5MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
Chain 802.11ax HE20 Partial 106/53 CHO1 2412MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR132425C
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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0+1

Horizontal

Fundamental

1 (@BuVim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

R oo R
1000 T 100.0|
A
800 [PEAK_BE_74 800 PEAK 74,
by
50.0( . SH.HWMWWVW«MWMW'J‘MW e
.
Site :03CHI5-HY Site :03CHI5-HY
Condition : PEAK_BE_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 HORIZONTAL
o Toa b sonseaB SR A At o000k VT Seomoot WAt
Peak
o R oo R
o
90,0 /‘\ 90.0|
il NIl
ool \ 70d
09 \ e BE sy A5
40,0 40, QT
Site :03CHI5-HY Site :03CH15-HY
Condition : AV6_BE_54 3m 9120D_15_1620 HORIZONTAL Condition 1 AV6_54 3m 9120D_15_1620 HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D38 of D56



ssamonias. FCC RADIO TEST REPORT Report No. : FR132425C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
Chain 802.11ax HE20 Partial 106/54 CH11 2462MHz
0+1 Vertical Fundamental
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11b CHO6 2437MHz
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11b CH11 2462MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20210410

el (@BuVim) Date: 20210410
1300 1300]
1209 1200)
1109 10,
1000 1000]
900 900
209 PEAK 74 809 PERK 74
709 700
609 VG54 09 VG54
500 R e e S 00 e e
409 4 400} x ot
300 300
200 200
100 100
000 5000. 5000, 10000 72000, 4000 T6000. 18000 000 5000 000, 70000, 12000 Ta000. 6000 T8
Freaquency (MHz) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.
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FCC RADIO TEST REPORT

Report No

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain

802.11g CHO1 2412MHz

0+1

Horizontal

Vertical

Peak

Avg.

A (@BuVim)

Date: 2021.04-10

PERK 74

AVG

s

109

B S e

000 5000,

site +03CHI5-HY
Condition

5000, i
Frequency (MHz)

+PEAK_74 3m 9120D_15_1620 HORIZONTAL

0000, 12000, 4000, 6000 18000

evel (@Buvim)

Date: 2021.04-10

PERK 74

AVG_58]

A e

000

Condition

03CHIS
+PEAK_T.

5000,

000, 70000, 12000, 4000,
Frequency (i)

HY
4 3m 9120D_15_1620 VERTICAL

6000, 18000

TEL : 886-3-327-3456
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11g CHO6 2437MHz

0+1 Horizontal Vertical

A (6Buvim) Date: 20210410 o1 GBuvim) Date: 2021.04-10
1300 1300
1200 1200
1100 o
1000 1000
900 90
20 DEAK 7 s PEAK 74
700 700
609 v 5] sl avs 5]
500 T 50| ]
: ,
AT B e
309 304
209 200
100 100
000 000 000 o000 72000 4000 16000, 18000 000 G000 000 o000 47000 HaGo0 6000, 1B
Frequency (WHz) Frequency (MHz)
site +03CHI5HY Site $03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11g CH11 2462MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20210410

el (dBuVim) Date: 2021-04-10
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900 90|
809 PERK 74| 809 PERK 74
700) 700
600 avs sl ©09) AVG 541
. pr—
500 ; y e 500] . E s ee—— -
A i 400
300 300
200 200)
10, 100]
000 5000, 8000, 10000, 12000, 14000, T6000. 18000 000 5000. 8000, 70000, 12000, 14000, 000,18
Frequency (MH2) Frequency (MHz)
Site +03CHI5-HY. Site $03CHI5-HY
Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.
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2.4GHz 2400~2483.5MHz
WIFI 802.11 ax HE20 Full (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11 ax HE20 Full CHO1 2412MHz

Date: 2021.04.10 evel (dBuvim) Date: 20210410
1300 1300
1200 1200
100 ol
1000 1000
900 904
09 PEAK 74 &0 PEAK 74
709 700
609 G e WG 53
500 B e 500 RO
B e
00k e o 00 safmana
300 300
200 200
109 100
000 5000, 000, 0000 72000 4000, 16000 16000 000 G000, 000 0000 4200 14006 6000 16000
Frequency (Wiz) Frequency ()
site +03CHISHY site 03CHISHY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition +PEAK_74 3m 91200_15_1620 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11 ax HE20 Full CHO6 2437MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20210410

el (@BuVim) Date: 20210410
1300 1300]
1209 1200)
1109 10,
1000 1000]
900 900
209 PEAK 74 809 PERK 74
709 700
609 VG54l 09 AVG 541
500 T e — e 500 e A | e
409 : 00, -
300 300
200 200
100 100
000 5000. 5000, 10000 72000, 4000 T6000. 18000 000 5000 000, 70000, 12000 Ta000. 6000 T8
Freaquency (MHz) Frequency (MHz)
Site +03CHI5-HY Site +03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11 ax HE20 Full CH11 2462MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20210410

e @Buvim) Date: 20210410
1300 1300
1200 120
1100 o)
1000 100
%00 a0
209 PEAK 74 809 PERK 74
709 704
609 AVG_sy) 09 AV 54
509 P e ——— S 504 . ™
109 e 104 Dt
209 304
209 200
109 100
w00 oo w0 oo 6o faon  faoos  780%0 550 G0 oo fows  7aon  faoos w0 @
requency () requency (MHi)
Site 2 03CH15-HY Site. : 03CHI5-HY
Condition + PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11ax HE20 Partial 26/0 CHO1 2412MHz

0+1 Horizontal Vertical

o
800 PEAK_74| 80.0) EAK 74|
600 AVG_ 60.0) AVG_5¢
509 e s00] [ S e
s

Site :03CHI5-HY Site 03CHI5-HY

Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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Page Number : D49 of D56



ssamonias. FCC RADIO TEST REPORT

Report No. : FR132425C

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain

802.11ax HE20 Partial 26/8 CH11 2462MHz

0+1

Horizontal

Vertical

Peak

Avg.

1 (@Buvim) Date: 20210410

PERK 74|

AVG 53

500) R e R e

fl o
AOOL i
300
200
10,
000

5000, 8000, 10000, 12000, 14000, 6000, 18000
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Condition +PEAK_74 3m 91200_15_1620 HORIZONTAL

el (dBuVim)

Date: 2021-04-10

1300
1200
o
1000
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PERK 74

700
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s, 53]
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200

100]

P pe———

000

Site :
Condition

5000. 8000, 70000, 12000, 14000, 000,18
Frequency (MHz)
03CHI5-HY

PEAK_74 3m 9120D_15_1620 VERTICAL
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 52 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11ax HE20 Partial 52/37 CHO1 2412MHz

0+1 Horizontal Vertical

o
800 PEAK_74| 80.0) PEAK_74|
600 AVG_ 60.0) AVG_54
500 T S R S 509 s e
e o
s

Site :03CHI5-HY Site 03CHI5-HY

Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11ax HE20 Partial 52/40 CH11 2462MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20210410

el (@Bavim) Date: 20210410
1300 1300
1200 1200
109 o
1000 1000
900 90
200 PEAK 74 “o) PEAK 74
700 7o
600 a6, 531 o AvS, 591
500 D 50 e e
100 ot 00zt
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209 200
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000 000 %000 0000, 2000, 14000 Te000. 18000 00 &0 5000 70000 72000, Taooo. 16000, 18
Frequency (MHz) Frequency (MHz)
site +03CHI5HY Site +03CHI5-HY
Condition +PEAK_74 3m 9120D_15_1620 HORTZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
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2.4GHz 2400~2483.5MHz
WIFI 802.11ax HE20 Partial 106 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11ax HE20 Partial 106/53 CHO1 2412MHz

0+1 Horizontal Vertical

o
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s e o
9 1 WMWM““‘“W Rl 504 . e eem— P s
i
s

Site :03CHI5-HY Site 03CHI5-HY

Condition : PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition : PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

Chain 802.11ax HE20 Partial 106/54 CH11 2462MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20210410 el (dBuVim) Date: 2021.04-10
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1200) 1200
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Frequency (MH2) Frequency (MHz)
Site +03CHI5-HY. Site $03CHI5-HY
Condition :PEAK_74 3m 9120D_15_1620 HORIZONTAL Condition PEAK_74 3m 9120D_15_1620 VERTICAL

Peak

Avg.
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Emission above 18GHz

2.4GHz WIFI 802.11g (SHF)

WIFI 2.4GHz 2400~2483.5MHz

Chain 802.11g SHF

0+1 Horizontal Vertical

) @Buvimy Date: 2021.04-10
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

Chain

802.11g LF

QP/
Peak

0+1 Horizontal Vertical
P s [
] ]
v Iy
ad ad
o - o .
iy "y
- o
40,0} 5 & 40.0} T &
343 4 - 343ft 2
aq o
229) s 229 I
i b wf P ’kW“M
" "
o o
R s T
P ey
Site 5-HY Site 1 03CH15-HY
Condition ILOG_41912_20210208 HORIZONTAL Condition : QP 3m BILOG_41912_20210208 VERTICAL
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Appendix E. Duty Cycle Plots

Chain Band Cy'?:‘l’éz’% )| Tus) | 1) s\e/tBt;/rYg Fac?g:{ -
0+1 |802.11b for Chain 0 98.48 - - 10Hz 0.07
0+1 |802.11b for Chain 1 98.48 - - 10Hz 0.07
0+1 |802.11g for Chain 0 99.05 - - 10Hz 0.04
0+1 |802.11g for Chain 1 99.29 - - 10Hz 0.03
0+1 |2.4GHz 802.11ax HE20 Full RU for Chain 0| 99.60 - - 10Hz 0.02
0+1 |2.4GHz 802.11ax HE20 Full RU for Chain 1| 99.39 - - 10Hz 0.03
0+1 |2.4GHz 802.11ax HE20 26 RU for Chain 0 99.15 - - 10Hz 0.04
0+1 |2.4GHz 802.11ax HE20 26 RU for Chain 1 99.15 - - 10Hz 0.04
0+1 |2.4GHz 802.11ax HE20 52 RU for Chain 0 99.15 - - 10Hz 0.04
0+1 |2.4GHz 802.11ax HE20 52 RU for Chain 1 98.93 - - 10Hz 0.05
0+1 |2.4GHz 802.11ax HE20 106 RU for Chain 0| 98.52 - - 10Hz 0.06
0+1 |2.4GHz 802.11ax HE20 106 RU for Chain 1| 98.82 - - 10Hz 0.05

TEL : 886-3-327-3456 Page Number : E1of E4

FAX : 886-3-328-4978



SPORTON LAB.
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Report No. : FR132425C

MIMO <Chain 0>

802.11b

802.11g

Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz
20 cP @ SWT Sms @ VBW 10 MHz o Att 20 cP @ SWT Sms @ VBW 10 MHz
SGL
@17k Max
Mi[1] 16.88 dBm)| Mi[1] 15.26 dBm)|
M 2.38500 ms| B p2 605.00 ps
pbA T | Esieilt T T LY Wb S0t phroghin Mg
sso.oopsf (0 t 2.09500
0 dam 0 dam
-10 dem -10 dem
-20 dem: -20 dem:
-30 dem -30 dem
-40 dem -40 dem
-50 dem -50 dem
-60 dem -60 dem
CF 2.412 GHz 1001 pts 500.0 ps/ | ||CF 2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 2.385 ms 16.88 dBm [ 1 605.0 ps 15.26 dBm
p2| M1 1 650.0 pis -0.10 d& p2| M1 1 2.005 ms 4.40 dg
D3 M1 1 660.0 ps -0.02 d& D3 M1 1 2.115 ms 0.02 da
L il Ready il i Ready i
E"? Spectrum T
Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz
Att 20 0B @ SWT 11ms @ VBW 10 MHz o att 20 0B @ SWT Sms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
mMi[1] 13.93 dBm| mMi[1] 9.18 dBm)|
216.0psl (W0 175.00 ps|
ey T[T TS TN MR R W T TR e 7 v Py ‘rw?w“v-r’ﬁ-“d}"{\JwWlw-’%\'hh"rwl'b\"'#-mﬂm ¢ p2[1] 3.99 dp|
d 5.2270 s, u"“ BT 2.33000 rhis
|‘E~r oty Bl oo T ot homipat il
ojdem m-
-10 dem: -10|dem:
-30 dem -20|dem:
-30 dem: -30 dem:
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 2.412 GHz 1001 pts 1.1ms/ | [|(GF z.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
11 1 216.0 ps 13.93 dém " 1 175.0 ps 9.18 dém
p2| M1 1 5.227 ms 1.61de D2 1 2.33 ms -3.99 d8
D3 M1 1 5.248 ms 0.01 d& D3 1 2.35 ms 0.06 da
L - -
L Ready FECE ™ Z|L Ready WRRRRREED 4
TEL : 886-3-327-3456 Page Number : E2 of E4

FAX : 886-3-328-4978




SPORTON LAB.
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Report No. : FR132425C

802.11ax HE20 52 RU

802.11ax HE20 106 RU

Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 24,40 do @ RBW 10 MHz Ref Level 30.00 dbm  Offset 24,40 do @ RBW 10 MHz
20dB @ SWT S5ms @ VBW 10 MHz = Att 20dB @ SWT S5ms @ VBW 10 MHz
SGL
(@ 1Pk Max (@ 1Pk Max
MI[1] 11.60 dbm| MI[1] 11.93 dbm|
17s.00ms| [ o 340.00 ps|
D2[1] 2.85 {IB| ) | R ?)5}1# 1.81 4B
i i i 3 oy {11 A n i
}WW Lol bl s bty ﬁ. PO YIRS B st 123 Ilp, sl b AL i iy 'V'r“")’wmﬂlf sttt
i HEA i Y L X R A e A ¥ 10
- 0 dam
dem -10d
dem. =20 d
dem -0 d
-40 dBm -40 dBm
50 den 50 den
-60 dem -60 dem
GF 2.412 GHz 1001 pts 500.0 ps/ GF 2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 175.0 ps 11,60 dem [ 1 340.0 ps 11,33 dém
D2 M1 1 2,325 ms -2.85 dg D2 M1 1 1.665 ms 181 de
D3 M1 1 2.345 ms -0.20 d& D3 M1 1 1.69 ms 0.30 da
L il Ready il i ] Ready i
Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 24,40 d2 @ RBW 10 MHz Ref Level 30.00 dbm  Offset 24,40 d2 @ RBW 10 MHz
aAtt 2048 @ SWT Sms @ VBW 10 MHz o Aty 2048 @ SWT Sms @ VBW 10 MHz
SGL SGL
(@ 1Pk Max (@ 1Pk Max
mMi[1] 16.84 dBm| mMi[1] 15.25 dBm|
» i ~ 2.35000 " 235.00 ys|
20 v 17 T WPy T e S S WY O T PR TR PR AN T N A
10d 650.00 p 104 P.09500 ms|
0 dem 0 d
-10 demj -10 gem:
-20 dem| -20 gem
-30 dem -30 dem-
-40 dem: -40 dam:
-50 dem -50 dem
60 dBn 60 dBn
CF 2.412 GHz 1001 pts 500.0 ps/ CF 2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
[ 1 2.35 ms 16.84 dBm [ 1 235.0 ps 15,25 dém
D2 M1 1 650.0 ps -0.18 d2 D2 M1 1 2,095 ms 2.65 dB
D3| M1 1 660.0 ps -0.00 d2 D3| M1 1 2.11 ms -0.03 d2
L Ji Ready #|L Ji Ready i

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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802.11ax HE20 Full RU

802.11ax HE20 26 RU

Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz
Att 20 cP @ SWT 11 ms @ VBW 10 MHz o Att 20 cP @ SWT Sms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
Mi[1] 18.63 dBm)| Mi[1] 9.34 dBm)|
AL 418.0 ps| di
EE-F i P Ao A T, P v ATy AT A Akt A 20 p2l1]
0 : + p . | ‘
ol 'll'[f“ N LR R ‘lmlwv”“'f"k ’d;‘]uw’l‘“l»[ﬂfn el b i
0 dém dam:-
-10|dem: 10 dem:
-20|dem: 20 dem:
-30 dem =30 dem
-40 dem -40 dem
-50 dem -50 dem
-60 dem -60 dem
CF 2.412 GHz 1001 pts 1.1ms/ ] [|lcF2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result | Type | Ref | Trc | X-valus | Y-value |__Function__| Function Result |
[ 1 413.0 ps 18.63 dBm [ 1 5.0 ps 9.34 dBm
p2| M1 1 5.223 ms -2.96 d8 p2| M1 1 2.325 ms -3.96 d8
D3 M1 1 5.2585 ms -0.07 d& D3 M1 1 2.345 ms -3.01 d8
| — —
L i Ready CEEE ) il i Ready FERR™ ) 4
Spectrum T Spectrum T
Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz Ref Level 30.00 dbm  Offset 24.40 d @ RBW 10 MHz
Att 20 0B @ SWT Sms @ VBW 10 MHz o att 20 0B @ SWT Sms @ VBW 10 MHz
SGL SGL
@17k Max @17k Max
mMi[1] 11.58 dBm| mMi[1] 8.76 dBm)|
» 220.00 ps| » 1.01500 ms|
=0 D2[1] 2.89 ¢ =0 nui‘]‘“& 7 dp)|
) (. M A Iy i 1
YRS VOTRPTY IPTUPR AT (T TN AR r VDT PO 7 (ot AU e Ut A ik A st e sethe | g
e i b L A et e uonp ol
od 0 dem
-10 gem: -10 dém:
-20 gem- -20 dem
-30 dem- =30 dem:
-40 dem: -40 dam:
-50 dem -50 dem
-60 dem -60 dem
CF 2.412 GHz 1001 pts 500.0 ps/ | ||(CF 2.412 GHz 1001 pts 500.0 ps/
Marker Marker
Type | Ref | Trc| X-value | ¥-value | Function | Function Result | Type | Ref | Trc| X-value | ¥-value | Function | Function Result |
" 1 220.0 ps 11.58 dém " 1 1.015 ms 8.76 dém
p2| M1 1 2.32 ms -2.80 d8 p2| M1 1 1.67 ms 4.27 d2
D3 M1 1 2.345 ms 0.01 d& D3 M1 1 1.69 ms 2,98 da
L - -
L Ji Ready PR #|L Ji Ready WRRRRREED 4

THE END
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